Parts Breakdown

Model GR-IT-0080 11411
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Parts Breakdown

Model GR-IT-0080 11411
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Parts Breakdown

Model GR-IT-0080 11411

Item No.
36542
74399

17322

17326
36611
36612

36614

36615

36617
36620
36627
16925
36631
AM509
36644

36646

36693

36697

36707

Description
M20 Cover Ring for 11411
Base for 11411

Knife for 11411

Capacitor 25MF 400V for 11411
Connector L=19 for 11411
Connector L=23 for 11411

Cover Anter.Motor H (Diam.135) for
11411

H-C Series Back Motor Cover for 11411

Motor Fan Cover for 11411

Cover Box Interruttore for 11411
Corpo Bocca for 11411

Bearing 2RS-6204 20x47x14 for 11411
Bearing 2RS-6205 25x52x15 for 11411
Nut Fiss.Bocca Macinapane for 11411

U5588 M5 Stainless Steel Nut for 11411

Nut U5588 M6 Stainless Steel for 11411

Ring for Motor for 11411

Logging Lock Nut for 11411

Switch Handle for 11411

Position

A5904
B1864

C5204

C5816
C6008
C6013

C6464

C6466

C6573
C6640
C6950
C8024
C8056
D0122
D016015

D0163X

6505401

G5064

11980

Item No.

17366
16942

20461

19784
36756
36774

17415

60421

36779
36837
36838
17435
19176
19657
19658

19665

36882

16967

36898

Description
Switch 19971/TS12 for 11411
Circuit Breaker for 11411

Switch for 11411

Clip for 11411
Motor 120/60 (ESTR.135) for 11411
Strain Relief for 11411

Strain Relief for 11411

Electrical Conduit for 11411

Core-Hitch+Nut for 11411

Mesh Filter for 11411

Piattina per Corpo Bocca for 11411
Foot 16646/12/19971 for 11411
Protector for 11411

Washer 4 for 11411

Washer 6 for 11411

Washer for 11411

Washer U6592 5 Stainless Steel for
11411

Washer U65926 for 11411

Rotor (A3125 P2523) 230/50 for 11411

Position

13632
13682

13710

M7057
M8266
P2001

P2008

P2011

P2015
P4888
P4890
P5012A
P7802
R6003
R6005

R6260

R6508X

R6512

R8065

Item No.

36903
36929

36933

36975
36989
36995

37013

37015

37020
19691
19697
19699
37037
19701
37047

37048

37087

37106

Description
Box Interruttore for 11411
Pin D.8 M6 L.26 for 11411

Statore H.80 120/60 (Tubo ESTR.135)
for 11411

Motor Support for 11411

Switch Pad Panel for 11411
Tramoggia for 11411

Motor Fan MEC80 148x16 for 11411
Screw STTC U6113 M6x20 Stainless
Steel for 11411

Screw M5x8 U5923 for 11411

Grub Screw M6x6 for 11411

Screw M5x16 for 11411

Screw M4x25 for 11411

Screw TCEI U5931 M6x16 for 11411
Screw M6x20 for 11411

Screw TC Aut.D7971 2.9x13 for 11411

Screw TCTC Aut.D7981 3.5x9.5 for
11411

Screw TSPTC Aut.U6955 3.5x14 for
11411

Stainless Steel Switch Screw M5x10
for 11411

Position

$102685
S759701

58569

§9279
T1759
T7003

V4014

V6001X

V6028
V6066
V6211
V6231
V6240X
V6245
V6276

V6279

V7072

V8048



